samranas. FCC RF Test Report Report No. : FR511612G
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Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq level Line Margin Level Factor Loss Factor Remark Freq level Line Margin Level Factor Loss Factor Renark
o dn B B W B & B o deg Mo dln B B W B B B o dg
1 13490.00 46.58 88.20 -41.62 43.%5 39.59 15.72 5.8 - - Pesk 1 13490.00 46.49 88.20 -41.71 43.46 39.59 15.72 .8 - - Pesk
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Pol. Horizontal Vertical
Lol Date: 20250301 Ll Date: 2025031
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Avg 0 0
175 .
i 13760, 20320, 26880, J3440. 40000 T 13780, 2030, 26680, J440. 40000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq level Line Margin Level Factor Loss Factor Remark Freq level Line Margin Level Factor Loss Factor Renark
o dn B B W B & B o deg Mo dln B B W B B B o dg
1 13170.00 47.13 88.20 -41.07 4.2 39.07 15.35 SL51 - - Pesk 1 13170.00 47.51 88.20 -40.69 44.60 39.07 15.35 SLS1 - - Pesk
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saranas. FCC RF Test Report

Report No. : FR511612G

<RU>

Radiated Spurious Emission Test Modes

. Data

Mode Band | Antenna Modulation Channel | Frequency Rate RU Remark
Mode 57 U-NII-5 1+2 802.11ax HE20 1 5955 MCSO0 Partial RU-26RUO -
Mode 110 | U-NII-5 1+2 802.11be EHT20 1 5955 MCSO0 Single RU-26RUO -

Small
Mode 112 | U-NII-5 1+2 802.11be EHT20 1 5955 MCS0 RU-106+26_ OFDMA_1 -
Mode 114 | U-NII-5 1+2 802.11be EHT80 7 5985 MCSO | Large RU 484+242 4 -
Mode 116 | U-NII-5 1+2 802.11be EHT160 15 6025 MCSO | Large RU 996+484 4 -
Mode 118 | U-NII-5 1+2 802.11be EHT320 31 6105 MCSO | Large RU 996*2+484_6 -
Mode 120 | U-NII-5 1+2 802.11be EHT320 31 6105 MCSO0 Large RU 996*3 4 -
Mode 122 | U-NII-5 1+2 802.11be EHT320 31 6105 MCSO | Large RU 996*3+484_8 -
Mode 124 | U-NII-5 1+2 802.11be EHT80 7 5985 MCSO0 Puncturing 20M_4 -
Mode 126 | U-NII-5 1+2 802.11be EHT160 15 6025 MCSO0 Puncturing 40M_4 -
Mode 128 | U-NII-5 1+2 802.11be EHT160 15 6025 MCSO0 Puncturing 20M_8 -
Puncturing

Mode 130 | U-NII-5 1+2 802.11be EHT320 31 6105 MCSO0 8OM+40M_6 -
Mode 132 | U-NII-5 1+2 802.11be EHT320 31 6105 MCSO0 Puncturing 80M_4 -
Mode 134 | U-NII-5 1+2 802.11be EHT320 31 6105 MCSO0 Puncturing 40M_8 -
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saranas. FCC RF Test Report

Report No. : FR511612G

Summary of each worse mode

Mode Modulation Ch. (T\;ig) (d;iz/ellm) (dlélun:/l;m) M(ng)m Pol. Z?/Zk Result Remark
57 802.11ax HE20 1 5909.00 43.55 68.20 -24.65 H AVERAGE Pass Band Edge
57 802.11ax HE20 1 - - - - - - - Harmonic
110 802.11be EHT20 1 5825.84 43.28 68.20 -24.92 H AVERAGE Pass Band Edge
110 802.11be EHT20 1 - - - - - - - Harmonic
112 802.11be EHT20 1 5862.80 43.39 68.20 -24.81 H AVERAGE Pass Band Edge
112 802.11be EHT20 1 - - - - - - - Harmonic
114 802.11be EHT80 7 5897.80 43.35 68.20 -24.85 H AVERAGE Pass Band Edge
114 802.11be EHT80 7 - - - - - - - Harmonic
116 802.11be EHT160 15 5860.84 43.47 68.20 -24.73 H AVERAGE Pass Band Edge
116 802.11be EHT160 | 15 - - - - - - - Harmonic
118 802.11be EHT320 31  5698.14 44.02 68.20 -24.18 H AVERAGE Pass Band Edge
118 802.11be EHT320 | 31 - - - - - - - Harmonic
120 802.11be EHT320 | 31 @ 5650.71 45.30 68.20 -22.90 \Y, AVERAGE Pass Band Edge
120 802.11be EHT320 | 31 - - - - - - - Harmonic
122 802.11be EHT320 | 31 @ 5713.44 44.82 68.20 -23.38 H AVERAGE Pass Band Edge
122 802.11be EHT320 @ 31 - - - - - - - Harmonic
124 802.11be EHT80 7 5920.36 43.19 68.20 -25.01 H AVERAGE Pass Band Edge
124 802.11be EHT80 7 - - - - - - - Harmonic
126 802.11be EHT160 15 5858.04 44.19 68.20 -24.01 \Y, AVERAGE Pass Band Edge
126 802.11be EHT160 | 15 - - - - - - - Harmonic
128 802.11be EHT160 | 15 @ 5833.68 44.04 68.20 -24.16 \% AVERAGE Pass Band Edge
128 802.11be EHT160 | 15 - - - - - - - Harmonic
130 802.11be EHT320 31 5634.64 44.68 68.20 -23.52 H AVERAGE Pass Band Edge
130 802.11be EHT320 | 31 - - - - - - - Harmonic
132 802.11be EHT320 | 31 @ 5710.38 44.90 68.20 -23.30 \Y, AVERAGE Pass Band Edge
132 802.11be EHT320 | 31 - - - - - - - Harmonic
134 802.11be EHT320 | 31 @ 5643.82 45.21 68.20 -22.99 H AVERAGE Pass Band Edge
134 802.11be EHT320 | 31 - - - - - - - Harmonic
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SPORTON LAB.

FCC RF Test Report

Report No. : FR511612G

57
Mode Band Edge
U-NII-5_802.11ax HE20_CH1_Partial RU-26RU0_5955MHz
ANT 1+2
Pol. Horizontal Fundamental
 Level i) Date: 20280301 vl i) Date: 20250301
1225 PEAK. BE(UNI. B 1225
1050 1040
104 100
1
525 " . " i ) 525 bl '
Pe ak M
30 30
115 115
815 5653, g8, 5909, 5931, 5965 100 240, 80, 4720, 5960, 0
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Renark Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mo BB B B B B @ g o B B B BR B B @ kg
1 5909.14 54,12 88.20 -34.08 38.93 36.62 11.43 32.86 294 113 PEAK 1 5955.00 91.62 ------ ------ 16.43 36.70 1137 32.88 294 113 PEAK
 Level i) Date: 20280301 vl i) Date: 20250301
1225 1225
1050 AV BEON 6 f0ad
i1 i1
700 10 ANG_BE(UNI)
30 30
115 115
815 5653, g8, 5909, 5931, 5965 100 240, 80, 4720, 5960, T
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Renark Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mo BB B B B B @ g o B B B BR B B @ kg
1 5909.00 43.55 68.20 -24.65 28.36 36.62 11.43 32.86 294 113 AVERAGE 1 5955.00 84.02 ------ ------ 68.83 36.70 11.37 32.88 294 113 AVERAGE
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SPORTON LAB.

FCC RF Test Report

Report No. : FR511612G

57
Mode Band Edge
U-NII-5_802.11ax HE20_CH1_Partial RU-26RU0_5955MHz
ANT 1+2
Pol. Vertical Fundamental
 Level i) Date: 20280301 vl i) Date: 20250301
1225 PEAK. BE(UNI. B 1225
1050 1040
104 100
S Byt sbtahe i ot b 525 el b
Peak M
30 30
115 115
815 5653, g8, 5909, 5931, 5965 100 240, 80, 4720, 5960, 0
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Renark Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mo BB B B B B @ g o B B B BR B B @ kg
1 5912.22 53.83 88.20 -34.37 38.64 36.62 11.43 32.86 117 184 PEAK 1 5955.00 B7.81 ------ ------ .62 36.70 11,37 32.88 117 184 PEAK
 Level i) Date: 20280301 vl i) Date: 20250301
1225 1225
1080 AVG-BE[NI)6E 1080
i1 i1
700 10 ANG_BE(UNI)
30 30
115 115
815 5653, 5681, 5909, 5931, 5965 100 240, 80, 4720, 5960, T
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Renark Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mo BB B B B B @ g o B B B BR B B @ kg
1 5906.48 43.37 68.20 -24.83 28.19 36.61 11.43 32.86 117 184 AVERAGE 1 5955.00 80.24 ------ - 65.05 36.70 11.37 32.88 117 184 AVERAGE
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FCC RF Test Report

SPORTON LAB. Report No. : FR511612G
110
Mode Band Edge
U-NII-5_802.11be EHT20_CH1_Single RU-26RUQ0_5955MHz
ANT 1+2
Pol. Horizontal Fundamental
 Level i) Date: 20250302 vl i) Date: 20250302
1225 PEAK_BE[UNI).6E 1225
1050 1040
104 100
1
71O R AT SO T SN N bl 525 bt et
Peak
30 30
115 115
815 5653, g8, 5909, 5931, 5965 100 240, 80, 4720, 5960, T
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Renark Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mo BB B B B B @ g o B B B BR B B @ kg
1 5857.66 53.57 B8.20 -34.63 38.38 36.51 11.52 32.84 187 115 PEAK 1 5955.00 9110 ------ ------ 75,91 36.70 11,37 32.88 167 115 PEAK
 Level i) Date: 20250302 vl i) Date: 20250302
1225 1225
1080 AVG-BE[NI)6E 1080
i1 i1
7““ il A BEQN
30 30
115 115
815 5653, g8, 5909, 5931, 5965 100 240, 80, 4720, 5960, T
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Renark Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mo BB B B B B @ g o B B B BR B B @ kg

1 5825.84 43.28 68.20 -14.92 27.99 36.55 11.57 31.83

107 115 AVERAGE

68.55 36.70 11.37 32.88 187

115 AVERAGE

Sporton International Inc. (Kunshan)
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FCC RF Test Report

SPORTON LAB. Report No. : FR511612G
110
Mode Band Edge
U-NII-5_802.11be EHT20_CH1_Single RU-26RUQ0_5955MHz
ANT 1+2
Pol. Vertical Fundamental
 Level i) Date: 20250302 vl i) Date: 20250302
1225 PEAK_BE[UNI).6E 1225
1050 1040
104 100
1
LY LTI sl 525 bt trgoti
Peak
30 30
115 115
815 5653, g8, 5909, 5931, 5965 100 240, 80, 4720, 5960, T
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Renark Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mo BB B B B B @ g o B B B BR B B @ kg
1 5826.82 54.09 88.20 -34.11 38.80 36.55 11.57 32.83 233 149 PEAK 1 5955.00 87.%6 ------ ------ .37 36.70 1137 32.88 233 149 PEAK
 Level i) Date: 20250302 vl i) Date: 20250302
1225 1225
150 AVG_BE(ONI) 1050
i1 i1
700 10 ANG_BE(UNI)
Avg
30 30
115 115
815 5653, g8, 5909, 5931, 5965 100 240, 80, 4720, 5960, T
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Renark Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mo BB B B B B @ g o B B B BR B B @ kg
1 5919.22 43.27 68.20 -14.93 28.09 36.64 11.41 32.87 233 149 AVERAGE 1 5955.00 8.13 ------ - 64.94 36.70 11.37 32.88 233 149 AVERAGE
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s ss. FCC RF Test Report Report No. : FR511612G

Mode

112

Band Edge

U-NII-5_802.11be EHT20_CH1_Small RU-106+26_OFDMA_1_5955MHz

ANT 1+2
Pol. Horizontal Fundamental
 Level i) Date: 20250302 vl i) Date: 20250302
1225 PEAK_BE[UNI).6E 1225
1050 1040
104 100
1
525 " ol o ) ! ’ 525 bty bt b
Peak
30 30
115 115
815 5653, g8, 5909, 5931, 5965 100 240, 80, 4720, 5960, T
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Renark Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mo BB B B B B @ g o B B B BR B B @ kg
1 5876.80 53.50 88.20 -34.70 38.32 36.55 11.48 32.8% 363 117 PEAK 1 5955.00 9191 ------ oo 16,72 36.70 11,37 32.88 363 117 PEAK
 Level i) Date: 20250302 vl i) Date: 20250302
1225 1225
1080 AVG-BE[NI)6E 1080
i1 i1
7““ il A BEQN
30 30
115 115
815 5653, g8, 5909, 5931, 5965 100 240, 80, 4720, 5960, T
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Renark Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mo BB B B B B @ g o B B B BR B B @ kg
1 5862.80 43.39 68.20 -24.81 28.20 36.53 11.51 32.85 363 117 AVERAGE 1 5955.00 B4.24 ------ - 69.05 36.70 11.37 32.88 363 117 AVERAGE
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FCC RF Test Report

SPORTON LAB. Report No. : FR511612G
112
Mode Band Edge
U-NII-5_802.11be EHT20_CH1_Small RU-106+26_OFDMA_1_5955MHz
ANT 1+2
Pol. Vertical Fundamental
 Level i) Date: 20250302 vl i) Date: 20250302
1225 PEAK_BE[UNI).6E 1225
1050 1040
104 100
1
525 — " P o, o 525 " m
Peak M
30 30
115 115
815 5653, g8, 5909, 5931, 5965 100 240, 80, 4720, 5960, T
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Renark Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mo BB B B B B @ g o B B B BR B B @ kg
1 5900.74 53.74 88.20 -34.46 38.56 36.60 11.4 32.86 314 180 PEAK 1 5955.00 88.48 ------ ------ 3.9 36.70 1037 32.88 314 180 PEAK
 Level i) Date: 20250302 vl i) Date: 20250302
1225 1225
1080 AVG-BE[NI)6E 1080
i1 i1
7““ il A BEQN.
30 30
115 115
815 5653, g8, 5909, 5931, 5965 100 240, 80, 4720, 5960, T
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Renark Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mo BB B B B B @ g o B B B BR B B @ kg
1 585146 43.33 68.20 -24.87 28.14 36.50 11.53 32.84 314 180 AVERAGE 1 5955.00 80,55 ------ oo 65.36 36.70 11.37 32.88 314 180 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C97 of C119

TEL : +86-512-57900158
FCC ID: 2ABZ2-OPD2415




FCC RF Test Report

SPORTON LAB. Report No. : FR511612G
114
Mode Band Edge
U-NII-5_802.11be EHT80_CH7_Large RU 484+242_4 5985MHz
ANT 1+2
Pol. Horizontal Fundamental
 Level i) Date: 20250302 vl i) Date: 20250302
1225 PEAK. BE(UNI. B 1225
1050 1040
1 PEAK.BE{UNI)_§
00
104 100
31 P 1 525 W
Peak
30 30
115 115
B65 5697, 5928, 5961, 5993, G025 100 240, 80, 4720, 5960, T
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Remark Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mo BB bW B B B @ g o B B B BR B B @ kg
1 5921.48 53.02 88.20 -35.18 37.84 36.64 11.41 32.87 118 113 PEAK 1 5985.00 88.12 ------ - 7.9 36.70 1135 32.88 118 113 PEAK
 Level i) Date: 20250302 vl i) Date: 20250302
1225 1225
150 AVG_BE(ONI) 1050
i1 i1
104 100
525 ; 525
Avg I
30 30
115 115
B65 5697, 5928, 5961, 5993, G025 100 240, 80, 4720, 5960, T
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Remark Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mo BB bW B B B @ g o B B B BR B B @ kg
1 5897.80 43.35 68.20 -24.85 28.16 36.60 11.45 32.86 118 113 AVERAGE 1 5985.00 79.45 ------ - 64.28 36.70 11,35 32.88 118 113 AVERAGE
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FCC RF Test Report

SPORTON LAB. Report No. : FR511612G
114
Mode Band Edge
U-NII-5_802.11be EHT80_CH7_Large RU 484+242_4 5985MHz
ANT 1+2
Pol. Vertical Fundamental
 Level i) Date: 20250302 vl i) Date: 20250302
1225 PEAK. BE(UNI. B 1225
1050 1040
104 100
52.5wwww'vww‘w»www1 525 Warkdsbtdgr
Peak M
30 30
115 115
B65 5697, 5928, 5961, 5993, G025 100 240, 80, 4720, 5960, T
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Remark Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mo BB bW B B B @ g o B B B BR B B @ kg
1 5914.12 52.87 88.20 -35.33 37.69 36.63 11.42 32.87 267 149 PEAK 1 5985.00 85.29 ------ - 7015 36.70 11,33 32.89 267 149 PEAK
 Level i) Date: 20250302 vl i) Date: 20250302
1225 1225
1080 AVG-BE[NI)6E 1080
i1 i1
100 100
525 ’ 525
Avg i
30 30
115 115
B65 5697, 5928, 5961, 5993, G025 100 240, 80, 4720, 5960, T
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Remark Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mo BB bW B B B @ g o B B B BR B B @ kg
1 5921.32 43.34 68.20 -24.86 28.16 36.64 11.41 32.87 267 149 AVERAGE 1 5985.00 76.5 ------ ------ 6131 36.70 11,37 32.88 267 149 AVERAGE
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FCC RF Test Report

SPORTON LAB. Report No. : FR511612G
116
Mode Band Edge
U-NII-5_802.11be EHT160_CH15_ Large RU 996+484 4 6025MHz
ANT 1+2
Pol. Horizontal Fundamental
 Level i) Date: 20250302 vl i) Date: 20250302
1225 PEAK. BE(UNI. B 1225
1050 1040
PEAK_BE(UNI)
00 I
104 100
1
LT RS S ) 525 ity st )
Peak
30 30
115 115
815 5681, 5931, 5993, 049, 105 100 240, 80, 4720, 5960, T
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Remark Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mo BB bW B B B @ g o B B B BR B B @ kg
1 5967.60 53.71 88.20 -34.49 38.52 36.62 11.43 32.86 142 111 PEAK 1 6025.00 87.52 ------ ------ .39 36.69 1134 32.9 142 111 PEAK
 Level i) Date: 20250302 vl i) Date: 20250302
1225 1225
1050 AV BEON 6 f0ad
i1 i1
104 100
525 ; 525
30 30
115 115
815 5681, 5931, 5993, 049, 105 100 240, 80, 4720, 5960, T
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Remark Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mo BB bW B B B @ g o B B B BR B B @ kg
1 5860.84 43.47 68.20 -24.73 28.28 36.52 1151 32.84 142 111 AVERAGE 1 6025.00 77.81 ------ - 62,69 36.59 11.44 32.91 142 111 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ABZ2-OPD2415
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SPORTON LAB.

FCC RF Test Report

Report No. : FR511612G

116
Mode Band Edge
U-NII-5_802.11be EHT160_CH15_ Large RU 996+484 4 6025MHz
ANT 1+2
Pol. Vertical Fundamental
 Level i) Date: 20250302 vl i) Date: 20250302
1225 PEAK_BE[UNI).6E 1225
1050 1040
104 100
525 ’ —— o 525 Wttt
Peak
30 30
115 115
815 5681, 5931, 5993, 6049, 105 100 240, 80, 4720, 5960, T
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Remark Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mo BB bW B B B @ g o B B B BR B B @ kg
1 5924.40 53.08 88.20 -35.12 37.90 36.65 11.40 32.87 275 148 PEAK 1 6025.00 82.79 ------ - 67.67 36.59 11.44 32.91 275 148 PEAK
 Level i) Date: 20250302 vl i) Date: 20250302
1225 1225
1080 AVG-BE[NI)6E 1080
i1 i1
104 100
525 525
Avg ‘
30 30
115 115
815 5681, 5931, 5993, 6049, 105 100 240, 80, 4720, 5960, T
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Remark Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mo BB bW B B B @ g o B B B BR B B @ kg
1 5826.40 43.31 68.20 -24.89 28.02 36.%5 1L.57 32.83 275 148 AVERAGE 1 6025.00 74.09 ------ - 38.97 36.59 10144 32.91 275 148 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ABZ2-OPD2415
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s ss. FCC RF Test Report Report No. : FR511612G

Mode

118

Band Edge

U-NII-5_802.11be EHT320_CH31_Large RU 996*2+484_6_6105MHz

ANT 1+2
Pol. Horizontal Fundamental
 Level i) Date: 20250302 vl i) Date: 20250302
1225 PEAK. BE(UNI. B 1225
1050 1040
104 100
] M&A,MWMM
LYL oyt An 525
Peak
30 30
115 115
5l 5653, 5806, 5959, 1112 G265 100 240, 80, 4720, 5960, T
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Remark Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mo BB bW B B B @ g o B B B BR B B @ kg
1 528,74 54.45 88.20 -33.75 38.93 36.66 11.65 32.79 218 113 PEAK 1 6105.00 8.2 ------ ------ 70.00 36.35 1185 32.93 218 113 PEAK
 Level i) Date: 20250302 vl i) Date: 20250302
1225 1225
1080 AVG-BE[NI)6E 1080
i1 i1
104 100
525 i 525
Avg
30 30
115 115
5l 5653, 5806, 5959, 1112 G265 100 240, 80, 4720, 5960, T
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Remark Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mo BB bW B B B @ g o B B B BR B B @ kg
1 56%8.14 44.02 68.20 -24.18 28.53 36.60 11.67 32.78 218 113 AVERAGE 1 6105.00 75.5 ------ ------ 60.33 36.32 1177 32.92 218 113 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C102 of C119

TEL : +86-512-57900158
FCC ID: 2ABZ2-OPD2415




s ss. FCC RF Test Report Report No. : FR511612G

Mode

118

Band Edge

U-NII-5_802.11be EHT320_CH31_Large RU 996*2+484 6_6105MHz

ANT 1+2
Pol. Vertical Fundamental
 Level i) Date: 20250302 vl i) Date: 20250302
1225 PEAK_BE[UNI).6E 1225
1050 1040
15 i1
104 100
1
YL ——— Himibig b 525
Peak
30 30
115 115
5l 5653, 5806, 5959, 1112 G265 100 240, 80, 4720, 5960, T
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Remark Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mo BB bW B B B @ g o B B B BR B B @ kg
1 5693.55 54.63 88.20 -33.57 39.15 36.59 11.67 32.78 295 150 PEAK 1 6105.00 80.24 ------ ------ 85,11 36.31 1174 32.92 295 150 PEAK
 Level i) Date: 20250302 vl i) Date: 20250302
1225 1225
1080 AVG-BE[NI)6E 1080
i1 i1
525 i 525
30 30
115 115
5l 5653, 5806, 5959, 1112 G265 100 240, 80, 4720, 5960, T
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Remark Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mo BB bW B B B @ g o B B B BR B B @ kg
1 5765.79 43.89 68.20 -24.31 28.40 36.61 11.66 32.78 295 150 AVERAGE 1 6105.00 71.44 ------ - 36,31 36.31 1074 32.92 295 150 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C103 of C119

TEL : +86-512-57900158
FCC ID: 2ABZ2-OPD2415




FCC RF Test Report

SPORTON LAB. Report No. : FR511612G
120
Mode Band Edge
U-NII-5_802.11be EHT320_CH31_Large RU 996*3_4_6105MHz
ANT 1+2
Pol. Horizontal Fundamental
 Level i) Date: 20250303 vl i) Date: 20250303
1225 PEAK. BE(UNI. B 1225
1050 1040
15 i1
104 100
1
55 bttt 525
Peak
30 30
115 115
5l 5653, 5806, 5959, 1112 G265 100 240, 80, 4720, 5960, T
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Remark Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mo BB bW B B B @ g o B B B BR B B @ kg
1 5661.42 54.64 88.20 -33.56 39.20 36.52 11.68 32.76 220 117 PEAK 1 6105.00 83.01 ------ - 67.84 36.32 1177 32.92 220 117 PEAK
 Level i) Date: 20250303 vl i) Date: 20250303
1225 1225
1080 AVG-BE[NI)6E 1080
i1 i1
104 100
525 i 525
Avg
30 30
115 115
5l 5653, 5806, 5959, 1112 G265 100 240, 80, 4720, 5960, T
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Remark Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mo BB bW B B B @ g o B B B BR B B @ kg
1 562623 44.86 68.20 -13.34 29.51 36.40 1L.70 32.75 220 117 AVERAGE 1 6105.00 74,54 ------ - 39.37 36.32 1077 32.92 220 117 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C104 of C119

TEL : +86-512-57900158
FCC ID: 2ABZ2-OPD2415




s ss. FCC RF Test Report Report No. : FR511612G
120
Mode Band Edge
U-NII-5_802.11be EHT320_CH31_Large RU 996*3 4 _6105MHz
ANT 1+2
Pol. Vertical Fundamental
 Level i) Date: 20250303 vl i) Date: 20250303
1225 PEAK_BE[UNI).6E 1225
1050 1040
15 i1
104 100
1
525t s b 525
Peak
30 30
115 115
5l 5653, 5806, 5959, 1112 G265 100 240, 80, 4720, 5960, T
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Remark Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mo BB bW B B B @ g o B B B BR B B @ kg
1 56%.61 54.15 88.20 -34.05 38.67 36.59 11.67 32.78 306 177 PEAK 1 6105.00 79.92 ------ - 64.81 36.56 11.46 32.91 306 177 PEAK
 Level i) Date: 20250303 vl i) Date: 20250303
1225 1225
1080 AVG-BE[NI)6E 1080
i1 i1
104 100
525 1 525
Avg
30 30
115 115
5l 5653, 5806, 5959, 1112 G265 100 240, 80, 4720, 5960, T
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Remark Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mo BB bW B B B @ g o B B B BR B B @ kg
1 5650.71 45.30 68.20 -22.90 29.87 36.50 11.69 32.76 306 177 AVERAGE 1 6105.00 72.21 ------ - .09 36.41 10,62 32.91 386 177 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C105 of C119

TEL : +86-512-57900158
FCC ID: 2ABZ2-OPD2415




s ss. FCC RF Test Report Report No. : FR511612G

122

Mode Band Edge

U-NII-5_802.11be EHT320_CH31_Large RU 996*3+484 8_6105MHz

ANT 1+2
Pol. Horizontal Fundamental
 Level i) Date: 20250303 vl i) Date: 20250303
1225 PEAK. BE(UNI. B 1225
1050 1040
15 i1
104 100
1
528 Ll il - 525
Peak
30 30
115 115
5l 5653, 5806, 5959, 1112 G265 100 240, 80, 4720, 5960, T
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Remark Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mo BB bW B B B @ g o B B B BR B B @ kg
1 574174 54.41 88.20 -33.79 38.88 36.68 11.65 32.80 220 119 PEAK 1 6105.00 82.79 ------ - 67.62 36.32 1177 32.92 220 119 PEAK
 Level i) Date: 20250303 vl i) Date: 20250303
1225 1225
1050 AV BEON 6 f0ad
i1 i1
1
700 10 N G_BE(UNI)
525 i 525
Avg i e
30 30
115 115
5l 5653, 5806, 5959, 1112 G265 100 240, 80, 4720, 5960, T
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Remark Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mo BB bW B B B @ g o B B B BR B B @ kg
1 5713.44 4482 68.20 -13.38 29.32 36.63 11.66 32.79 220 119 AVERAGE 1 6105.00 74,25 ------ - 39.08 36.32 1177 32.92 220 119 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C106 of C119

TEL : +86-512-57900158
FCC ID: 2ABZ2-OPD2415




FCC RF Test Report

SPORTON LAB. Report No. : FR511612G
122
Mode Band Edge
U-NII-5_802.11be EHT320_CH31_Large RU 996*3+484 8 6105MHz
ANT 1+2
Pol. Vertical Fundamental
 Level i) Date: 20250303 vl i) Date: 20250303
1225 PEAK_BE[UNI).6E 1225
1050 1040
15 i1
104 100
1
52 Bt it it 525
Peak
30 30
115 115
5l 5653, 5806, 5959, 1112 G265 100 240, 80, 4720, 5960, T
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Remark Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mo BB bW B B B @ g o B B B BR B B @ kg
1 5701.% 54.02 88.20 -34.18 38.54 36.60 11.66 32.78 307 177 PEAK 1 6105.00 80.14 ------ ------ 65.03 36.39 11.64 32.92 307 177 PEAK
 Level i) Date: 20250303 vl i) Date: 20250303
1225 1225
1050 AV BEON 6 f0ad
i1 i1
104 100
525 3 525
Avg
30 30
115 115
5l 5653, 5806, 5959, 1112 G265 100 240, 80, 4720, 5960, T
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Remark Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mo BB bW B B B @ g o B B B BR B B @ kg
1 5730.27 44.60 68.20 -13.60 29.08 36.66 11.65 32.79 307 177 AVERAGE 1 6105.00 7023 ------ - 36,11 36.41 10,62 32.91 307 177 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ABZ2-OPD2415

Page Number

: C107 of C119




FCC RF Test Report

SPORTON LAB. Report No. : FR511612G
124
Mode Band Edge
U-NII-5_802.11be EHT80_CH7_Puncturing 20M_4_5985MHz
ANT 1+2
Pol. Horizontal Fundamental
 Level i) Date: 20250303 vl i) Date: 20250303
1225 PEAK. BE(UNI. B 1225
1050 1040
1 PEAK_BE(UNI)8
00
104 100
1
YL pa——— 525 thmpaststiiy
Peak
30 30
115 115
B65 5697, 5928, 5961, 5993, G025 100 240, 80, 4720, 5960, T
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Remark Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mo BB bW B B B @ g o B B B BR B B @ kg
1 58%.36 53.18 88.20 -35.02 38.00 36.59 11.45 32.86 181 111 PEAK 1 5985.00 89.42 ------ - 7433 36.70 1129 32.9 181 111 PEAK
 Level i) Date: 20250303 vl i) Date: 20250303
1225 1225
150 AVG_BE(ONI) 1050
i1 i1
104 100
525 525
1
Avg ]
30 30
115 115
B65 5697, 5928, 5961, 5993, G025 100 240, 80, 4720, 5960, T
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Remark Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mo BB bW B B B @ g o B B B BR B B @ kg
1 5920.36 43.19 68.20 -25.01 28.01 36.64 11.41 32.87 181 111 AVERAGE 1 5985.00 79.22 ------ - 64.13 36.70 11.29 32.99 181 111 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ABZ2-OPD2415

Page Number : C108 of C119




SPORTON LAB.

FCC RF Test Report

Report No. : FR511612G

124
Mode Band Edge
U-NII-5_802.11be EHT80_CH7_Puncturing 20M_4_5985MHz
ANT 1+2
Pol. Vertical Fundamental
 Level i) Date: 20250303 vl i) Date: 20250303
1225 PEAK_BE[UNI).6E 1225
1050 1040
104 100
1
LTI E 525 W
Peak
30 30
115 115
B65 5697, 5928, 5961, 5993, G025 100 240, 80, 4720, 5960, T
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Remark Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mo BB bW B B B @ g o B B B BR B B @ kg
1 5874.12 53.36 88.20 -34.84 38.17 36.55 11.49 32.8% 278 151 PEAK 1 5985.00 85.99 ------ ---oe- 70.88 36.70 11.30 32.89 278 151 PEAK
 Level i) Date: 20250303 vl i) Date: 20250303
1225 1225
1080 AVG-BE[NI)6E 1080
i1 i1
104 100
525 ; 525
Avg (SN
30 30
115 115
B65 5697, 5928, 5961, 5993, G025 100 240, 80, 4720, 5960, T
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Remark Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mo BB bW B B B @ g o B B B BR B B @ kg
1 5910.60 43.16 68.20 -25.04 27.97 36.62 11.43 32.86 278 151 AVERAGE 1 5985.00 76.28 ------ - 6114 36.70 11.33 32.89 278 151 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ABZ2-OPD2415

Page Number : C109 of C119




s ss. FCC RF Test Report Report No. : FR511612G
126
Mode Band Edge
U-NII-5_802.11be EHT160_CH15_ Puncturing 40M_4_6025MHz
ANT 1+2
Pol. Horizontal Fundamental
 Level i) Date: 20250303 vl i) Date: 20250303
1225 PEAK. BE(UNI. B 1225
1050 1040
PEAK_BE(UNI)
00 L
104 100
1
525 S - 525 W
Peak M
30 30
115 115
815 5681, 5931, 5993, 049, 105 100 240, 80, 4720, 5960, T
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Remark Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mo BB bW B B B @ g o B B B BR B B @ kg
1 5907.64 53.69 88.20 -34.51 38.51 36.61 11.43 32.86 224 116 PEAK 1 6025.00 87.12 ------ - 72,00 36.61 1141 32.99 224 116 PEAK
 Level i) Date: 20250303 vl i) Date: 20250303
1225 1225
1050 AV BEON 6 f0ad
i1 i1
104 100
525 i 525
Avg R
30 30
115 115
815 5681, 5931, 5993, 049, 105 100 240, 80, 4720, 5960, T
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Remark Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mo BB bW B B B @ g o B B B BR B B @ kg
1 5909.84 43.86 68.20 -24.34 28.67 36.62 11.43 32.86 224 116 AVERAGE 1 6025.00 78.41 ------ - 63.29 36.59 11.44 32.91 224 116 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C110 of C119

TEL : +86-512-57900158
FCC ID: 2ABZ2-OPD2415




FCC RF Test Report

SPORTON LAB. Report No. : FR511612G
126
Mode Band Edge
U-NII-5_802.11be EHT160_CH15_ Puncturing 40M_4_6025MHz
ANT 1+2
Pol. Vertical Fundamental
 Level i) Date: 20250303 vl i) Date: 20250303
1225 PEAK. BE(UNI. B 1225
1050 1040
15 i1
104 100
525 it i ! 525 Vbbb
Peak
30 30
115 115
815 5681, 5931, 5993, 6049, 105 100 240, 80, 4720, 5960, T
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Remark Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mo BB bW B B B @ g o B B B BR B B @ kg
1 5897.24 53.23 88.20 -34.97 38.05 36.59 11.45 32.86 286 152 PEAK 1 6025.00 84,98 ------ - 69.86 36.61 11.41 32.99 286 152 PEAK
 Level i) Date: 20250303 vl i) Date: 20250303
1225 1225
1080 AVG-BE[NI)6E 1080
i1 i1
104 100
525 i 525
Avg
30 30
115 115
815 5681, 5931, 5993, 6049, 105 100 240, 80, 4720, 5960, T
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Remark Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mo BB bW B B B @ g o B B B BR B B @ kg
1 5858.04 44.19 68.20 -24.01 28.99 36.52 11.52 32.84 286 152 AVERAGE 1 6025.00 75.20 ------ - 60.08 36.61 11.41 32.99 286 152 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ABZ2-OPD2415

Page Number

: C111 of C119




s ss. FCC RF Test Report Report No. : FR511612G

128

Mode Band Edge

U-NII-5_802.11be EHT160_CH15_Puncturing 20M_8_6025MHz

ANT 1+2
Pol. Horizontal Fundamental
 Level i) Date: 20250303 vl i) Date: 20250303
1225 PEAK_BE[UNI).6E 1225
1050 1040
PEAK_BE(UNI)
00 O
104 100
T . " 525 S—
Peak
30 30
115 115
815 5681, 5931, 5993, 6049, 105 100 240, 80, 4720, 5960, T
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Remark Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mo BB bW B B B @ g o B B B BR B B @ kg
1 5837.64 52.99 88.20 -35.21 37.74 36.53 11.55 32.83 225 116 PEAK 1 6025.00 87.71 ------ - .59 36.59 1144 3291 25 116 PEAK
 Level i) Date: 20250303 vl i) Date: 20250303
1225 1225
1080 AVG-BE[NI)6E 1080
i1 i1
104 100
525 1 525
Avg R WP e
30 30
115 115
815 5681, 5931, 5993, 6049, 105 100 240, 80, 4720, 5960, T
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Remark Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mo BB bW B B B @ g o B B B BR B B @ kg
1 5914.88 44.03 68.20 -14.17 28.85 36.63 11.42 32.87 225 116 AVERAGE 1 6025.00 78.36 ------ ------ 63.24 36.59 11.44 32.91 225 116 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C112 of C119

TEL : +86-512-57900158
FCC ID: 2ABZ2-OPD2415




s ss. FCC RF Test Report Report No. : FR511612G

Mode

128

Band Edge

U-NII-5_802.11be EHT160_CH15_Puncturing 20M_8_6025MHz

ANT 1+2
Pol. Vertical Fundamental
 Level i) Date: 20250303 vl i) Date: 20250303
1225 PEAK_BE[UNI).6E 1225
1050 1040
104 100
525 525
Peak
30 30
115 115
815 5681, 5931, 5993, 6049, 105 100 240, 80, 4720, 5960, T
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Remark Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mo BB bW B B B @ g o B B B BR B B @ kg
1 582612 53.45 B8.20 -34.75 3B.16 36.55 11.57 32.83 ;2 152 PEAK 1 6025.00 83.37 ------ - 68.25 36.61 11.41 32.9 1 152 PEAK
 Level i) Date: 20250303 vl i) Date: 20250303
1225 1225
1080 AVG-BE[NI)6E 1080
i1 i1
104 100
525 i 525
Avg
30 30
115 115
815 5681, 5931, 5993, 049, 105 100 240, 80, 4720, 5960, T
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Remark Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mo BB bW B B B @ g o B B B BR B B @ kg
1 5833.68 44.04 68.20 -24.16 28.78 36.53 11.% 32.83 272 152 AVERAGE 1 6025.00 7473 ------ - 39.61 36.61 11.41 32.99 272 152 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C113 of C119

TEL : +86-512-57900158
FCC ID: 2ABZ2-OPD2415




SPORTON LAB.

FCC RF Test Report

Report No. : FR511612G

130
Mode Band Edge
U-NII-5_802.11be EHT320_CH31_Puncturing 80M+40M_6_6105MHz
ANT 1+2
Pol. Horizontal Fundamental
 Level i) Date: 20250303 vl i) Date: 20250303
1225 PEAK_BE[UNI).6E 1225
1050 1040
104 100
1
5ty ity 55 w
Peak MWM
30 30
115 115
5l 5653, 5806, 5959, 1112 G265 100 240, 80, 4720, 5960, T
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Remark Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mo BB bW B B B @ g o B B B BR B B @ kg
1 552372 54,32 88.20 -33.88 39.50 36.15 1138 32.71 220 114 PEAK 1 6105.00 84,99 ------ ------ 69.88 36.51 11.51 32.91 220 114 PEAK
 Level i) Date: 20250303 vl i) Date: 20250303
1225 1225
1080 AVG-BE[NI)6E 1080
i1 i1
104 100
525 i 525
Avg
30 30
115 115
5l 5653, 5806, 5959, 1112 G265 100 240, 80, 4720, 5960, T
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Remark Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mo BB bW B B B @ g o B B B BR B B @ kg
1 5634.64 44.68 68.20 -13.52 29.30 36.84 11.69 32.75 220 114 AVERAGE 1 6105.00 7535 ------ - 60.18 36.32 1177 32.92 220 114 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ABZ2-OPD2415

Page Number : C114 of C119




FCC RF Test Report

SPORTON LAB. Report No. : FR511612G
130
Mode Band Edge
U-NII-5_802.11be EHT320_CH31_Puncturing 80M+40M_6_6105MHz
ANT 1+2
Pol. Vertical Fundamental
 Level i) Date: 20250303 vl i) Date: 20250303
1225 PEAK. BE(UNI. B 1225
1050 1040
15 i1
104 100
1
GLE " v 525 s
Peak
30 30
115 115
5l 5653, 5806, 5959, 1112 G265 100 240, 80, 4720, 5960, T
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Remark Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mo BB bW B B B @ g o B B B BR B B @ kg
1 5772.34 54,34 88.20 -33.86 38.86 36.66 11.63 32.81 284 157 PEAK 1 6105.00 80.73 ------ - 65.60 36.31 1174 32.92 284 157 PEAK
 Level i) Date: 20250303 vl i) Date: 20250303
1225 1225
150 AVG_BE(ONI) 1050
i1 i1
104 100
525 i 525
Avg
30 30
115 115
5l 5653, 5806, 5959, 1112 G265 100 240, 80, 4720, 5960, T
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Remark Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mo BB bW B B B @ g o B B B BR B B @ kg
1 5695.08 44.53 68.20 -13.67 29.05 36.39 11.67 32.78 284 157 AVERAGE 1 6105.00 71,5 ------ ------ 56,38 36.54 11.49 32.91 284 157 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ABZ2-OPD2415
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132
Mode Band Edge
U-NII-5_802.11be EHT320_CH31_Puncturing 80M_4_6105MHz
ANT 1+2
Pol. Horizontal Fundamental
 Level i) Date: 20250303 vl i) Date: 20250303
1225 PEAK. BE(UNI. B 1225
1050 1040
104 100
1
525 oot T 525
Peak
30 30
115 115
5l 5653, 5806, 5959, 1112 G265 100 240, 80, 4720, 5960, T
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Remark Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mo BB bW B B B @ g o B B B BR B B @ kg
1 560175 54.22 88.20 -33.98 38.94 36.31 171 32.74 219 114 PEAC 1 6105.00 B4.42 ------ - 69.30 36.41 11.62 32.91 219 114 PEAK
 Level i) Date: 20250303 vl i) Date: 20250303
1225 1225
1080 AVG-BE[NI)6E 1080
i1 i1
104 100
525 i 525
Avg
30 30
115 115
5l 5653, 5806, 5959, 1112 G265 100 240, 80, 4720, 5960, T
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Remark Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mo BB bW B B B @ g o B B B BR B B @ kg

1 5763.49 44.50 68.20 -13.70 29.01 36.61 11.66 32.78

19 114 AVERAGE

60.65 36.32 1.7 32.92 19

114 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ABZ2-OPD2415
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Mode

132

Band Edge

U-NII-5_802.11be EHT320_CH31_Puncturing 80M_4_6105MHz

ANT 1+2
Pol. Vertical Fundamental
 Level i) Date: 20250303 vl i) Date: 20250303
1225 PEAK. BE(UNI. B 1225
1050 1040
15 i1
104 100
1
52 Bttt b e 525
Peak
30 30
115 115
5l 5653, 5806, 5959, 1112 G265 100 240, 80, 4720, 5960, T
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Remark Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mo BB bW B B B @ g o B B B BR B B @ kg
1 5649.18 54.42 88.20 -33.78 38.99 36.50 11.69 32.76 296 149 PEAK 1 6105.00 79.20 ------ - 64.09 36.39 11.64 32.92 29 149 PEAK
 Level i) Date: 20250303 vl i) Date: 20250303
1225 1225
1080 AVG-BE[NI)6E 1080
i1 i1
104 100
525 i 525
Avg
30 30
115 115
5l 5653, 5806, 5959, 1112 G265 100 240, 80, 4720, 5960, T
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Remark Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mo BB bW B B B @ g o B B B BR B B @ kg
1 5710.38 44.99 68.20 -13.30 29.40 36.62 11.66 32.78 29 149 AVERAGE 1 6105.00 71.42 ------ - 36,31 36.39 1064 32.92 29 149 AVERAGE
Sporton International Inc. (Kunshan) Page Number . C117 of C119
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134

Mode Band Edge

U-NII-5_802.11be EHT320_CH31_Puncturing 40M_8_6105MHz

ANT 1+2
Pol. Horizontal Fundamental
 Level i) Date: 20250303 vl i) Date: 20250303
1225 PEAK_BE[UNI).6E 1225
1050 1040
104 100
1
52.5.4, ikt b A Sl 525 Tl bl
Peak
30 30
115 115
5l 5653, 5806, 5959, 1112 G265 100 240, 80, 4720, 5960, T
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Remark Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mo BB bW B B B @ g o B B B BR B B @ kg
1 5686.66 54.97 88.20 -33.13 39.50 36.57 11.67 32.77 U7 115 PEAK 1 6105.00 84,18 ------ ------ 09.01 36.32 1.7 32.92 U7 115 PEAK
 Level i) Date: 20250303 vl i) Date: 20250303
1225 1225
1080 AVG-BE[NI)6E 1080
i1 i1
1
7““ il . BELN.
525 i 525
Avg A D
30 30
115 115
5l 5653, 5806, 5959, 1112 G265 100 240, 80, 4720, 5960, T
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Remark Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mo BB bW B B B @ g o B B B BR B B @ kg
1 5643.82 45.21 68.20 -20.99 29.80 36.48 11.69 32.76 217 115 AVERAGE 1 6105.00 74.83 ------ - 39.44 36.24 12.09 32.94 207 115 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C118 of C119
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FCC RF Test Report

SPORTON LAB. Report No. : FR511612G
134
Mode Band Edge
U-NII-5_802.11be EHT320_CH31_Puncturing 40M_8_6105MHz
ANT 1+2
Pol. Vertical Fundamental
 Level i) Date: 20250303 vl i) Date: 20250303
1225 PEAK. BE(UNI. B 1225
1050 1040
15 i1
104 100
1
525 4 h L 525
Peak
30 30
115 115
5l 5653, 5806, 5959, 1112 G265 100 240, 80, 4720, 5960, T
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Remark Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mo BB bW B B B @ g o B B B BR B B @ kg
1 5/49.39 54,32 88.20 -33.88 38.78 36.70 11.64 32.80 280 149 PEAK 1 6105.00 80.49 ------ ------ 65.16 36.34 11.82 32.92 280 149 PEAK
 Level i) Date: 20250303 vl i) Date: 20250303
1225 1225
150 AVG_BE(ONI) 1050
i1 i1
104 100
525 i 525
Avg
30 30
115 115
5l 5653, 5806, 5959, 1112 G265 100 240, 80, 4720, 5960, T
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Remark Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mo BB bW B B B @ g o B B B BR B B @ kg
1 5761.20 44.86 68.20 -13.34 29.38 36.60 11.66 32.78 280 149 AVERAGE 1 6105.00 70.55 ------ - 5.4 36.31 1074 32.92 280 149 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ABZ2-OPD2415
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seomron 1as. FCC RF Test Report

Report No. : FR511612G

Appendix D. Duty Cycle Plots

Band ANT Duty Cycle(%) T(ms) 1/T(kH2) s\étBtinYg
802.11a 1 99.05 - - 10Hz
802.11ax HE20 1 99.63 - - 10Hz
802.11ax HE40 1 99.63 - - 10Hz
802.11ax HE80 1 99.63 - - 10Hz
802.11ax HE160 1 99.63 - - 10Hz
802.11be EHT20 1 99.82 - - 10Hz
802.11be EHT40 1 99.63 - - 10Hz
802.11be EHTS80 1 99.63 - - 10Hz
802.11be EHT160 1 99.63 - - 10Hz
802.11be EHT320 1 99.63 - - 10Hz
11be EHT20 MRU 1 98.91 - - 10Hz
11be EHT80 MRU 1 98.23 - - 10Hz
11be EHT160 MRU 1 97.87 0.920 1.087 3KHz
11be EHT320 MRU 1 92.06 0.580 1.724 3KHz
802.11a 2 99.05 - - 10Hz
802.11ax HE20 2 99.63 - - 10Hz
802.11ax HE40 2 99.82 - - 10Hz
802.11ax HE80 2 99.82 - - 10Hz
802.11ax HE160 2 99.63 - - 10Hz
802.11be EHT20 2 99.63 - - 10Hz
802.11be EHT40 2 99.63 - - 10Hz
802.11be EHTS80 2 99.63 - - 10Hz
802.11be EHT160 2 99.63 - - 10Hz
802.11be EHT320 2 99.63 - - 10Hz
11be EHT20 MRU 2 99.56 - - 10Hz
11be EHT80 MRU 2 98.23 - - 10Hz
11be EHT160 MRU 2 98.94 - - 10Hz
11be EHT320 MRU 2 98.31 - - 10Hz

Sporton International Inc. (Kunshan) Page Number : D-1 of D15

TEL : +86-512-57900158
FCC ID: 2ABZ2-OPD2415
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802.11a_Ant1l

Sp

m

(=]

Ref Level 25.00 dBm
fo Att
SGL Count 1/1

20 de @

Offset 1586 dB @
SWT
TRG:VID

10ms @ V

RBW 10 MHz

BW 10 MHz

@ 1Pk Clrw

M1[1] -0.80 dBm|

20 dem

10 dBm:

4.43000 ms

D1[1] 3.48 dB

TRG

2.08000 ms

1.600 dBm t

-10 gBm

-20 gBm

-30 gBm

-40 dBm

-50 dém

-60 dBm

=70 dBm

CF 5.955 GHz

8000 pts 1.0 ms/

Marker

X-value |

¥-value |__Function | Function Result |

Type | Ref | Tre |
M1 1

D1 M1 1
D2 M1 1

4,43 ms
2.08 ms
2.1 ms

-0.80 dBm
3.46 dB
-30.86 db

T

15.FEB.

Date:

04:33:18

802.11ax HE20_Ant1l

Sp

m

Ref Level 25.00 dBm
fo Att
SGL Count 1/1

20 de @

Offset 1586 dB @
SWT
TRG:VID

15ms @ V

RBW 10 MHz
BW 10 MHz

@ 1Pk Clrw

M1[1] 0.47 dBm|

20 dem

10 dBm:

1.79000 ms

D1[1] 28.64 dB

L
[TRG -1.300

dBm t

5.42000 ms

-10 dém

-20 dem

-30 dem

-40 dBm

-50 dém

-60 dBm

=70 dBm

CF 5.955 GHz

8000 pts 1.5 ms/

Marker

X-value |

¥-value |__Function | Function Result |

Type | Ref | Trc |
M1 1

D1 M1 1
D2 M1 1

1.79 ms
5.42 ms
5.44 ms

0.47 dBm
-28.64 db
-0.03 db

T

15.FEB.

Date:

11:11:12

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ABZ2-OPD2415
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802.11ax HE40_Antl

Spectrum I:%_:l

Ref Level 25.00 dém Offset 15.86 dB @ RBW 10 MHz
fo Att 20 d& & SWT 10ms & YBW 10 MHz
SGL Count 1/1 TRG:VID

@ 1Pk Clrw

M1[1] -3.47 dBm|
8
20 dem 1.54000 ms
D1[1] 1.22 dB
5
10 dBm 5.41000 ms

Er2) MR LT
RG 1400 dem

-10 dém

-20 dem

-30 dem

-40 dBm

-50 dém

-60 dBm

=70 dBm

CF 5.965 GHz 8000 pts
Marker
Type | Ref | Trc | X-value | ¥-value |__Function | Function Result |
M1 1 1.54 ms -3.47 dBm
D1 M1 1 5.41 ms 1.22 dB
D2 M1 1 5.43 ms 0.09 dB

1.0 ms/

802.11ax HE80_Ant1

Spectrum I:%_:l

Ref Level 25.00 dém Offset 15,96 dB @ RBW 10 MHz

fo Att 20 d& & SWT 10ms & YBW 10 MHz
SGL Count 1/1 TRG:VID

@ 1Pk Clrw

N M1[1] -6.33 dBm)
20 dBm 620,00 s
10 dom D1[1] 3.87 dB

41000 ms
RG -1,200 dE
T iy

-10 dém

-20 dem

-30 dem

-40 dBm

-50 dém

-60 dBm

=70 dBm

CF 5.985 GHz 8000 pts
Marker
Type | Ref | Trc | X-value | ¥-value |__Function | Function Result |
M1 1 620.0 ps -6.33 dBm
D1 M1 1 5.41 ms 3.87 de
D2 M1 1 5.43 ms -0.01 dB

1.0 ms/

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ABZ2-OPD2415
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802.11ax HE160_Antl

Spectrum

(=)

Ref Level 2500 dém  Offset 15.64 dB & RBW 10 MHz
lo Att 20 dB @ SWT 10 ms @ VBW 10 MHz
SGL Count 1/1 TRG:VID
@ 1Pk Clrw
N M1[1] -32.79 dBm|
20 dem 760.00 ps
D1[1] 27.88 dB
B
10 dBm 5.41000 ms

-10 dém

-20 dem

-30 dBm—4

-40 dBm

-50 dém

-60 dBm

=70 dBm

CF 6.025 GHz 8000 pts

1.0 ms/

Marker

X-value | ¥-value |

Function

Function Result |

Type | Ref | Trc |

M1 1 780.0 ps
5.41 ms
5.43 ms

-32.79 dBm
27.86 d8
-2.19 db

D1 M1 1
D2 M1 1

802.11be EHT20_Antl

Spectrum

Ref Level 25.00 dBm
fo Att
SGL Count 1/1

Offset 15.86 dB @ RBW 10 MHz
20 d& & SWT 10ms & VBW 10 MHz
TRG:VID

@ 1Pk Clrw

20 dem

M1[1]

10 dBm:

D1[1]

s e

-10 dém

dBm T

1.51 dBm
2.73000 ms
34.70 dB
5.42000 ms

-20 dem

-30 dem

-40 dBm

-50 dém

-60 dBm

=70 dBm

CF 5.955 GHz 8000 pts

1.0 ms/

Marker

X-value | ¥-value |

Function

Function Result |

Type | Ref | Trc |

M1 1 2.73 ms
5.42 ms
5.43 ms

1.51 dBm
-34.70 d&
-30.78 db

D1 M1 1
D2 M1 1

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ABZ2-OPD2415

Page Number
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802.11be EHT40_Antl

Spectrum

(=)

Ref Level 25.00 dém Offset 15.86 dB @ RBW 10 MHz
s Att 20 dB @ SWT 10ms & YBW 10 MHz
SGL Count 1/1 TRG: ¥ID
@ 1Pk Clrw
N M1[1] -4.,27 dBm
20 dem 3.41000 ms
D1[1] 1.18 dB
B
10 dem 5.42000 ms
-10 dBm
-20 dBm
-30 dBm
-40 dBm
-50 dBm
-60 dBm
=70 dBm
CF 5.965 GHz 8000 pts 1.0 ms/
Marker
Type | Ref | Trc | X-value | ¥-value |__Function | Function Result |
M1 1 3.41 ms -4.27 dBm
D1 M1 1 5.42 ms 1.18 d&
D2 M1 1 5.44 ms 1.83 db
Date: 15.FEB. 14:
802.11be EHT80_Antl
Sp m [:%1]
Ref Level 25.00 dém Offset 15,96 dB @ RBW 10 MHz
s Att 20 dB @ SWT 10ms & YBW 10 MHz
SGL Count 1/1 TRG: ¥ID
@ 1Pk Clrw
N M1[1] -33.49 dBm
20 dem 4,07000 ms
D1[1] 30.04 dB
B
10 dem 5.42000 ms

-10 dém

-20 dem

-30 dem

-40 dBm

-50 dém

-60 dBm

=70 dBm

CF 5.985 GHz

8000 pts

1.0 ms/

Marker

X-value |

Y-value

Function

Function Result |

Type | Ref | Tre |
M1 1

D1 M1 1
D2 M1 1

4.07 ms
5.42 ms
5.44 ms

-33.40 dBm
30.04 dB
23.13 dB

T

15.FEB.

Date:

14:18:51

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ABZ2-OPD2415
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802.11be EHT160_Ant1

Spectrum

(=)

Ref Level 25.00 dBm
fo Att
SGL Count 1/1

Offset 15.64 dB @
20 d& & SWT
TRG:VID

10ms @ V

RBW 10 MHz
BW 10 MHz

@ 1Pk Clrw

20 dem

10 dBm:

0 dBm

-34.24 dBm
3.23000 ms

28.72 dB
5.42000 ms

-10 dBm

-20 dem

-30 dem i b

-40 dBm

-50 dém

-60 dBm

=70 dBm

CF 6.025 GHz

8000 pts

1.0 ms/

Marker
X-value |

¥-value |

Function

Function Result |

Type | Ref | Trc |

M1 1 3.23 ms
5.42 ms
5.44 ms

D1 M1 1
D2 M1 1

-34.24 dBm
28.72 da
0.02 db

14:21:19

802.11be EHT320_Ant1

Spectrum

Ref Level 25.00 dBm
fo Att
SGL Count 1/1

Offset 1531 dB @
20 d& & SWT
TRG:VID

10ms @ V

RBW 10 MHz

BW 10 MHz

@ 1Pk Clrw

20 dem

10 dBm:

0 dBm

-17.27 dBm
640.00 ps
8.90 dB,
5.42000 ms

M;RG 2,700
v dRITETL

y
-20 dem

-30 dem

-40 dBm

-50 dém

-60 dBm

=70 dBm

CF 6.105 GHz

8000 pts

1.0 ms/

Marker
X-value |

¥-value |

Function

Function Result |

Type | Ref | Trc |

M1 1 640.0 ps
5.42 ms
5.44 ms

D1 M1 1
D2 M1 1

-17.27 dBm
5.90 d&
-15.10 dB

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ABZ2-OPD2415
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802.11be EHT20_MRU_AnNt1

Sp

m

(=]

Ref Level 25.00 dBm
s Att 20de @
SGL Count 1/1

Offset 1586 dB @
SWT
TRG:VID

10ms @ V

RBW 10 MHz

BW 10 MHz

@ 1Pk Clrw

20 dem

10 dBm:

M1[1] -31.67 dBm
1.07000 ms
D1[1] 0.26 dB
4.53000 ms

-10 dBm:
-20 dBm
i |
-30 dBm I':
-40 dBm
-50 dBm
-60 dBm
-70 dBm:
CF 5.95145 GHz 8000 pts 1.0 ms/
Marker
Type | Ref | Trc | X-value | ¥-value |__Function | Function Result |
M1 1 1.07 ms -31.67 dBm
D1 M1 1 4.53 ms 0.26 de
D2 M1 1 4.58 ms 25.55 dB
Date: 25.FEB. 23:
802.11be EHT80_MRU_Ant1
Sp m [I:%l]
Ref Level 25.00 dBm Offset 15.96 d&8 &« RBW 10 MHz
s Att 20 dB & SWT 10 ms & VBW 10 MHz
SGL Count 1/1 TRG:VID
@ 1Pk Clrw
N M1[1] -31.47 dBm
20 dem 7.21000 ms
Di[1] 2.10 dB
B
10 dem 1.11000 ms
-10 dBi
-20 dB
ML Dp
-30 dB T
-40 dBm
-50 dBm
-60 dBm
-70 dBm:
CF 5.99371 GHz 8000 pts 1.0 ms/
Marker
Type | Ref | Trc | X-value | ¥-value |__Function | Function Result |
M1 1 7.21 ms -31.47 dBm
D1 M1 1 1.11 ms 2.10 de
D2 M1 1 1.13 ms 26.53 dB

T

25.FEB.

Date:

21:40:

21

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ABZ2-OPD2415
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802.11be EHT160_MRU_Ant1

Spectrum I:%_:l

Ref Level 25.00 dém Offset 15.64 dB @ RBW 10 MHz
fo Att 20 d& & SWT 10ms & YBW 10 MHz
SGL Count 1/1 TRG:VID

@ 1Pk Clrw

M1[1] -32.19 dBm|

8

20 dem 7.12000 ms
D1[1] 25.82 dB

5

10 dBm 920.00 ps

- iIL.
dBm
i gy

-10 dBfr

-20 dem

-30 dBr s L.

-40 dBm

-50 dém

-60 dBm

=70 dBm

CF 6.02873 GHz 8000 pts
Marker

1.0 ms/

Type | Ref | Trc | X-value | ¥-value |__Function | Function Result |
M1 1 7.12 ms -32.19 dBm
D1 M1 1 920.0 ps 25.82 dB
D2 M1 1 940.0 ps 0.92 db

T -

Date: 25.FEB.202

[
™
=
X

53

802.11be EHT320_MRU_Ant1

Spectrum I:%_:l

Ref Level 25.00 dém Offset 15,31 d8 @ RBW 10 MHz
fo Att 20 d& & SWT 10ms & YBW 10 MHz
SGL Count 1/1 TRG:VID

@ 1Pk Clrw

M1[1] -31.70 dBm|

8

20 dem 8.16000 ms
D1[1] 1.97 dB

5

10 dBm 580.00 ps

o dem | | | |

IV TRVRTRRSTH SV S

ML
30 dBr}

20 dBr]

-40 dBm

-50 dém

-60 dBm

=70 dBm

CF 6.04865 GHz 8000 pts
Marker

1.0 ms/

Type | Ref | Trc | X-value | ¥-value |__Function | Function Result |
M1 1 8.16 ms -31.70 dBm
D1 M1 1 580.0 ps -1.97 d&
D2 M1 1 630.0 ps 17.31 dB

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ABZ2-OPD2415
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802.11a_Ant2

(=]

FTIRG -0,600 dBm

I+

Sp m
Ref Level 25.00 dém Offset 15,98 dB @ RBW 10 MHz
s Att 20 dB @ SWT 10ms & YBW 10 MHz
SGL Count 1/1 TRG: ¥ID
@ 1Pk Clrw
N M1[1] -10.17 dBm
20 dem 2.33000 ms
D1[1] 12.56 dB
B
10 dBm 2.08000 ms

-40 dBm

-50 dém

-60 dBm

=70 dBm

CF 5.955 GHz

8000 pts 1.0 ms/

Marker

X-value |

¥-value |

Function | Function Result |

Type | Ref | Tre |
M1 1

D1 M1 1
D2 M1 1

2.33 ms
2.08 ms
2.1 ms

-10.17 dBm
12.56 dB
-22.66 db

T

Date: 15.FEB.

802.11ax HE20_Ant2

Spectrum

Ref Level 25.00 dBm
fo Att
SGL Count 1/1

20 de @

Offset 1598 dB @
SWT
TRG:VID

10ms @ V

RBW 10 MHz

BW 10 MHz

@ 1Pk Clrw

20 dem

M1[1] 3.03 dBm|

10 dBm

3.40000 ms

D1[1] 1.96 dB

0 dBm

ok skt At ¢ ki

-10 dém

-20 dem

-30 dem

-40 dBm

-50 dém

-60 dBm

=70 dBm

CF 5.955 GHz

8000 pts 1.0 ms/

Marker

X-value |

¥-value |

Function | Function Result |

Type | Ref | Trc |
M1 1

D1 M1 1
D2 M1 1

3.4 ms
5.41 ms
5.43 ms

3.03 dBm
1.96 dB
-0.36 db

T

Date: 15.FEB.

11:16:40

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
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802.11ax HE40_Ant2

Spectrum

(=]

Ref Level 25.00 dBm
fo Att
SGL Count 1/1

Offset 1598 dB @
20 d& & SWT 10ms @
TRG:VID

RBW 10 MHz
VBW 10 MHz

@ 1Pk Clrw

20 dem

M1[1] -31.95 dBm|

10 dBm:

4.32000 ms

D1[1] 1.50 dB

-10 dBm

5.42000 ms

-20 dBm

-30 dBm

-40 dem

-50 dBm

-60 dém

-70 dBm

CF 5.965 GHz

8000 pts 1.0 ms/

Marker
X-value |

¥-value |__Function | Function Result |

Type | Ref | Trc |

M1 1 4.32 ms
5.42 ms
5.43 ms

D1
D2

M1
M1

1
1

-31.95 dBm
-1.50 de
-0.53 db

802.11ax HE80_Ant2

Sp m

Ref Level 25.00 dBm
fo Att
SGL Count 1/1

Offset 16.07 dB @
20 d& & SWT 15ms @
TRG:VID

RBW 10 MHz
VBW 10 MHz

@ 1Pk Clrw

20 dem

-27.99 dBm

10 dBm:

2.56000 ms

3.87 dB

-10 dBm

5.43000 ms

-20 dBm

-30 dBm

-40 dem

-50 dBm

-60 dém

-70 dBm

CF 5.985 GHz

8000 pts 1.5 ms/

Marker
X-value |

¥-value |__Function | Function Result |

Type | Ref | Trc |

M1 1 2.56 ms
5.43 ms
5.44 ms

D1
D2

M1
M1

1
1

-27.99 dBm
-3.87 d&
-3.69 db

Sporton International Inc. (Kunshan)
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802.11ax HE160_Ant2

Sp

m

(=)

Ref Level 25.00 dBm
fo Att
SGL Count 1/1

Offset 1581 dB @
20 d& & SWT
TRG:VID

10ms @ V

RBW 10 MHz
BW 10 MHz

@ 1Pk Clrw

20 dem

10 dBm:

0 dem —

M1[1]

D1[1]

-33.16 dBm
1.02000 ms

27.46 dB
5.41000 ms

¥
36

-10 dBm

-20 dBm

-30 dem—r4t

-40 dem

-50 dBm

-60 dém

-70 dBm

CF 6.025 GHz

8000 pts

1.0 ms/

Marker
X-value |

¥-value |

Function |

Function Result |

Type | Ref | Trc |

M1 1 1.02 ms
5.41 ms
5.43 ms

D1 M1 1
D2 M1 1

-33.16 dBm
27.46 dB
2.15 db

802.11be EHT20_Ant2

Spectrum

Ref Level 25.00 dBm
fo Att
SGL Count 1/1

Offset 1598 dB @
20 d& & SWT
TRG:VID

10ms @ V

RBW 10 MHz

BW 10 MHz

@ 1Pk Clrw

20 dem

10 dBm:

-10 dBm

M1[1]

D1[1]

-32.65 dBm
3.29000 ms

34.49 dB
5.42000 ms

-20 dBm

-30 dBm

-40 dem

-50 dBm

-60 dém

-70 dBm

CF 5.955 GHz

8000 pts

1.0 ms/

Marker
X-value |

¥-value |

Function |

Function Result |

Type | Ref | Trc |

M1 1 3.29 ms
5.42 ms
5.44 ms

D1 M1 1
D2 M1 1

-32.65 dBm
34.49 dB
31.35 dB
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802.11be EHT40_Ant2

Spectrum

(=)

Ref Level 25.00 dBm
s Att 20 de
SGL Count 1/1

Offset 1598 dB @
@ SWT
TRG:VID

10ms @ V

RBW 10 MHz

BW 10 MHz

@ 1Pk Clrw

M1[1] -33.24 dBm|

20 dem

10 dBm:

1.21000 ms

D1[1] 30.42 dB

dak s

-1,200
(A

5.42000 ms

-10 dBm

-20 dBm

-30 dBm

-40 dem

-50 dBm

-60 dém

-70 dBm

CF 5.965 GHz

8000 pts 1.0 ms/

Marker

X-value |

¥-value |__Function | Function Result |

Type | Ref | Trc |
M1 1

D1 M1 1
D2 M1 1

1.21 ms
5.42 ms
5.44 ms

-33.24 dBm
30.42 di
2.24 db

802.11be EHT80_Ant2

Sp

m

Ref Level 25.00 dBm
s Att 20 de
SGL Count 1/1

Offset 16.07 dB @
@ SWT
TRG:VID

10ms @ V

RBW 10 MHz
BW 10 MHz

@ 1Pk Clrw

M1[1] -19.13 dBm|

20 dem

10 dBm:

3.44000 ms

15.41 dB

D1[1]

5.42000 ms

-10 dBm

-20 dBm

-30 dBm

-40 dem

-50 dBm

-60 dém

-70 dBm

CF 5.985 GHz

8000 pts 1.0 ms/

Marker

X-value |

¥-value |__Function | Function Result |

Type | Ref | Trc |
M1 1

D1 M1 1
D2 M1 1

3.44 ms
5.42 ms
5.44 ms

-19.13 dBm
15.41 dB
12.31 db
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802.11be EHT160_Ant2

Spectrum

(=)

Ref Level 25.00 dBm
fo Att
SGL Count 1/1

20 de @

Offset 15.81dE @
SWT 10ms @
TRG:VID

RBW 10 MHz
VBW 10 MHz

@ 1Pk Clrw

20 dem

M1[1]

D1[1]

10 dBm:

0 dBm

-30.47 dBm
540.00 ps
25.03 dB
5.42000 ms

o

-10 dBm

0 dBm

o I —

E Y

-20 dBr

-30 dBr

-40 dem

-50 dBm

-60 dém

-70 dBm

CF 6.025 GHz

8000 pts

1.0 ms/

Marker

X-value |

¥-value |

Function

| Function Result |

Type | Ref | Trc |
M1 1

D1 M1 1
D2 M1 1

540.0 ps
5.42 ms
5.44 ms

-30.47 dBm
25.03 dB
0.08 db

T

Date: 15.FEB

802.11be EHT320_Ant2

Spectrum

Ref Level 25.00 dBm
fo Att
SGL Count 1/1

20 de @

Offset 15,43 dB @
SWT
TRG:VID

10ms @ V

RBW 10 MHz
BW 10 MHz

@ 1Pk Clrw

20 dem

10 dBm:

0 dBm

-33.28 dBm
1.37000 ms

0.75 dB,
5.43000 ms

—_"

-20 dBm

-30 dBm .

-40 dem

-50 dBm

-60 dém

-70 dBm

CF 6.105 GHz

8000 pts

1.0 ms/

Marker

X-value |

¥-value |

Function

| Function Result |

Type | Ref | Trc |
M1 1

D1 M1 1
D2 M1 1

1.37 ms
5.43 ms
5.45 ms

-33.268 dBm
0.75 dB
21.52 dB

T

Date:

15.FEB.2025 14:

3
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802.11be EHT20_MRU_AnNt2

Spectrum I:%_:l

Ref Level 25.00 dém Offset 15,98 dB @ RBW 10 MHz

fo Att 20 d& & SWT 10ms & YBW 10 MHz
SGL Count 1/1 TRG:VID

@ 1Pk Clrw

20 dBm M1[1] -8.75 dBm

3.27000 ms
10 dom D1[1] 6.14 dB

4.52000 ms

RG -6,500 dBm’
-10 dipm 1 L E

-20 dBm

-30 dBm

-40 dem

-50 dBm

-60 dém

-70 dBm

CF 5.95147 GHz 8000 pts

Marker

Type | Ref | Trc | X-value | ¥-value |__Function |
M1 1 3.27 ms -8.75 dBm
D1 M1 1 4.52 ms 6.14 dB
D2 M1 1 4.54 ms -23.55 dB

T -

Date: 25.FEB

1.0 ms/

Function Result |

802.11be EHT80_MRU_Ant2

Spectrum I:%_:l

Ref Level 25.00 dém Offset 16.07 dB @ RBW 10 MHz

fo Att 20 d& & SWT 10ms & YBW 10 MHz
SGL Count 1/1 TRG:VID

@ 1Pk Clrw

20 dBm M1[1] -32.80 dBm

5.20000 ms
10 dom D1[1] 2.26 dB

1.11000 ms

ot bl adad 1 1)
RG -1.600 dem

-10 dBm

-20 dBm

-30 dém /X L

-40 dem

-50 dBm

-60 dém

-70 dBm

CF 5.99624 GHz 8000 pts

Marker

Type | Ref | Trc | X-value | ¥-value |__Function |
M1 1 5.2 ms -32.80 dBm
D1 M1 1 1.11 ms 2.26 dB
D2 M1 1 1.13 ms 30.20 dB

1.0 ms/

Function Result |
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802.11be EHT160_MRU_Ant2

Spectrum

(=]

Ref Level 25.00 dém Offset 15.81 dB @ RBW 10 MHz
s Att 20 dB @ SWT 10ms & YBW 10 MHz
SGL Count 1/1 TRG: ¥ID
@ 1Pk Clrw
N M1[1] -33.08 dBm
20 dem 3.02000 ms
D1[1] 0.45 dB
B
10 dBm 930,00 s

-40 dBm
-50 dBm
-60 dBm
-70 dBm
CF 6.02868 GHz 8000 pts 1.0 ms/
Marker
Type | Ref | Trc | X-value | ¥-value |__Function | Function Result |
M1 1 3.02 ms -33.08 dBm
D1 M1 1 930.0 ps -0.45 dB
D2 M1 1 940.0 ps -1.60 dB
Date: 25.FEB
802.11be EHT320 MRU_Ant2
Spectrum I:%_:l
Ref Level 25.00 dBm Offset 15,43 dB @ RBW 10 MHz
s Att 20 dB & SWT 10 ms & VBW 10 MHz
SGL Count 1/1 TRG:VID
@ 1Pk Clrw
N M1[1] -34.22 dBm
20 dem 4.,45000 ms
Di[1] 1.19 dB
B
10 dem 580,00 1o
g dem | | |
alkebd adbikad
7.000 dBm
N -
r |73‘
-40 dBm
-50 dBm
-60 dBm
-70 dBm
CF 6.07375 GHz 8000 pts 1.0 ms/
Marker
Type | Ref | Trc | X-value | ¥-value |__Function | Function Result |
M1 1 4.45 ms -34.22 dBm
D1 M1 1 580.0 ps 1.19 d8
D2 M1 1 590.0 ps 2.89 db
Date: 25.FEB.2025 22:27:27
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